| MGD

WASTEWATER T REATMENT
PLANT

UrrLow SLUDGE
BLanker (USBF)
PROCESS

Prepared By:

ECOruuin Svsvems lne

www.ecofluid.com

iNovemser 2008



I MGD USBF (Urruow sLuose Busewer Flurasrion) Wistewara

TnearHenT PranT

C——ECOMuld
Gonomic Prorosas
Moveruen 2008

CONTENT

§ InTROOUCTION

2 Desicn Criteia
2.1 Influent | EHluent Parameaters
3 Process amo PLant Descriprion
3.1 Headworls
32 Biclogical Treatment
33 Mutrient Reduction
3.3,1 Nitrogen Reduction
3.3.2 Phosphorus Reduction
3.4  Filtration
34, Micrafiltratian
34,2 Membrane Filtration (eMBR)
35 UV Disinfection
1.6 Air Management
3.7  Waste Sludge Management
38 Electrical, Instrumentation and
Controls
4 PLant Oreraring CoMsmeEraTions
4.]  Reduced Operating Requirements
[...]
340 Merofiluration

Micrafiltration takes phce in the gravity-llow-through
drvim microfiiters The filtors are
equipped with sminless  steoel
lilber meda  having  30-40
microns  openings, Biologlcally
treated effluent ¢nters the Inside
of the microfilter drum and It |s
fittered as It passes through the
filcer sedla. The  filters
conatricted efitirely
stalnless  stael and  they
provwlded with autematic
backwash using filtered effluent
from behind the filters. Fltered
out miud iz collectsd In 2
and periadically
pumped to the sludge holding
tank.

are
from
are

COrTCan or

I brarintld gyt illased Fyjberoalile s

14.2 Membrane Flltration

Meribrane filoatlon has been widely adopted by the
wastewater reatment industry o recant years. Te date,
predominantly Immersed membranes were uwsed, These
however, coime ‘with signifiant compromises Involving
simplicity, flexibllity, and other. Costly, ‘specil
Feuirement influent fine screening’ needs o be provided,
and steps such ns lifeing and removing the membranes sut
of the bloreactar when required for maintemnce are
disrupthe o rautine  plant operation,  Additionally,

COSES,;

1 fGme dttarses) Fluriomges, and Pliyples

i Masslpet oy e il

membranes  jmmersed  in the bloreactor  make
opumizztion of the blological and the filtration processes
difficult.

ECCfluld  meinbiane  systern gets  around  the
disadvantages of the Winmersed membranes by employing
external membrane fltration (eMBR). The configuration
reduces or eliminates many of the lmmersad membrane
compromises. No special pre-treaunent Is required, the
biological treatment can be optimized for biclogicl
nuttient removal (and include chemical precipitation if
desired), and the membrane energy input is kept low by
the membranes design and by the fact that the TS5 of the
effluent from the USEF™ sludge blankec fileer is already
less than 10 mg/). The resule 15 @ membrane guality effluent,
including  glardis  and Cr'rptmporldlum removal  and
wrbidity reduction o G0 NTU, with  sgnlficanty
improved reliability, flexibility and simplicity of uperation,

and reduced capital and operating costs,
Es: Lus ruJ ||m-r1l::m¢ (lirmtcn eyt [sMRR

! !!IE ")

HNHN

I"

3.5 U¥ Disinfection

Gravity flow, open chanpel type system Installed within
concrate channals
s provided. The
system consisrs of
two duty and Lwe
standby, UY lamp
modules  banks,
installed  wichin

rwo concrete
channels

Concubs channal liatalied LY dislifsczion
3.6 Air Management

5 Seealtaches) LSOF-#MAR aspriiion

== b i e s L Eani

éqlg Lol ¥



| MGD USBF (Urmnow siuoce Buanker Furnanon) Wistgwarom

Thearment PoasT

C=——ECOtiuld
GeEmMgnc Prorosas
Movemsen 2008

Air s required for the biclogy In the fine bubble seratian
diffusers, for RAS airlifc pumps. in the equalization tank
coarse hubble diffusers and in the sludge holding tnks for
sludge post-stabilization.

Air to the biology 5 supplied by positve displacement
blowers provided with varable frequency drives (VFD)
and controlled by continuous dissolved oxyzen monltors
within the asration tanks. Three air blowers are provided
for the | MGD pilant, two duty each serving 0.5 MGD
module, and ene common standby, Switching to standby
blower requires oparator's manual intervention.

Alr for RAS zirlift pumps and w the equalization and
sludge holding tanks [z provided by independent blowers.
3.7  Waste Siudge Management

Since the age of activated sludge in the bioreactors is:in
exerss of 25 days; less excess sludge |5 penerated, it is
stabllized and it dewatering  characterlstics significantly
Imprave. The bioréactors are pmvldcd with sludge pre-
thickeners located In the aeration
compartments, which  pre-thicken
the sludge to opprox  15-2.5%
Contralied by timers the pre-
thickened waste sludge [WAS) is
periodically pumped into the sludge
transfer tanle.

Wzt slugpe pra-Liockenee

From the sludge transfer wnk, sludge & transferrad o
shudge post-treatment  which may. consist of sludge
processing to Class A osolids, cenrrifuge dewntering, ar
ather
3.8 Electrical, Instrumentation and Controls
The plane s provided wich SCADA systems, which
maniter equipment. running status and receive data from
transmitting instruments, Typically, the entire process and
operation control and alarm system consists of the
fellowing:

Level switrhes
Motor ovarload

Integrated Haadworks

Level monitar
Level switch
pk monitor

Equalization Tank

ECOf 51 lurri Tree, sy sl Lerm

Temperature monitor
Motor averioad
Hour metey

EQ Tank Pumps

Leak detector
Tlmesr
Motor over|osd
Leak detector
Matar overload
Leale datactor
Matar overload

EQ Tank Mixers
Anoxic Mixers

RAS Pumps ¢/wVFD

Leal detmctor
Aeration Tank DO monitor
Microfllters Level switchies
Mud Pump Level switch
Membrane Filration Auto-conwral  and  report
system
UV Disinfection Intensity monitor
Tempelature monitor
Elapsed time meter
Pre-thickener Pumps Mator Overload
24 hour timer
Air Blowers c/'wVFD Pressure Indicator
Pressure Reliel Valve
Pressure Switch
Motor Overload
Hour Meter
Sludge Transfer Pump Motor Overload
Hour Metar
Malstura detector
Leak detector
Emergency Power Genset
Effluent Flowmetars
MCC
4. PranT O & M ConsipERATIONS
4.1 Reduced Operating Requirements

The entive system is-comprised of simple, well proven and
tried equipment, systems and modules.

Unlike with immersed membranes; the USBF process does
het require "special nhedds” ultra-ine screening. The
proposed ‘combi’ style  pritreatiment ds totally  zelf-
conmined, fully enclosed headwurks system with low

Tagn bl 7



| MGD USBF (Urruow suuoce Buanrer Furaamon) Wstowaren

TrearHent Pran

C——ECOtuid
Generic Proposal
Mowvespen 2008

maintenance, optimal throughput and simple, reliable
operation.

Equalization tanks together with the USBF inherent
hydraulic flexibility accommodate flow variations in a self-
regulating manner.

The bigreactors including the sludge blanket filters conin
very limited amount of rotating equipment, and that which
they do are removable and serviceable ‘on the go'.

The USBF sludge blariket filters on their own produce
effluent having TSS of less than 10 my/l

Crum microscreen filters (If used for posc-biology
flleration) are fully automatic, simple, reliable and well
proven dovices requiring minimal operators’ attentiol, The
one factor that significantly contributes to operdting
ymplicity and reduces operating and malhtenance heeds
and costs, Is the all gravity procese flaw. Pumped once
fram the equalization tank Inth the bisreactors, the entire
flow through the process (biclogy, filtration and LIV
disinfection) is by gravity.

External mambrane Mteation (iF used for post fiteacion) s
safe, easy and dry There 3 no expoesire ta chemicals and
dudge, and no cranes are required. The compact design,
minimal amount  of moving  parts,  modularity. of
construction, hgh membrane Aux rate, reduced power
consumption, low louling and ease of maintenance result
in decreased operating and maintenance costs.

The efficiency of the channel type UY disinfectian is aided
by the reduced effluent suspended solids count, which afso
reduces the UY lamp cleaning requirements.

42  Reduced Power Consumption

Electric powet consummption including operation of all
aquipment of the headworks, the blological treatment.
filtration and UV disinfection 1s” calculated to be
approximately 2,600 kKWWhiday, ar 850 kWhifoot-acre,

4.1 Pre-Thickened Waste Activated Sludge

At full design load (| MGD, 220 mg/l BOD and TSS), the
waste sludge generation is caleulated to be approximacely
1,000 Ib/day, The shudge will be pre-thickened In the sludge
pre-thickeners and in the sludge transfer tank to above 2%
d.s. The generated sludge volume at full design loading and

at 2% dis. ls estimated to be B00 cuft/day or 6,000 gpd.

44  Chemicals
Other than metal salts (aluminum sulfate for example)
used for phosphorus precipitation, and cleaning chemiicals
for UY lamps and extermal membranes, no chemicals are
used in the process.

4.5 SCADA Control

The plant 1s. provided with n SCADA
system which monitors and controls
the plant operation, and transmics

data and information o remoe
locations.
5. Buocer anb Costs ConsineraTIoNs

Based on experience and subject to qualifications: below,
the prefiminary 'Order of Magnitude’ cost estimate for a
complets 1 MGD ‘green fleld phint  installation s
summarized in the table balow,

(1} Includes  excavation,
drainage etc

(2) Includes MCC and control room, lab, process
and air blowar rocams

(3) All camponent cost estimates are ‘supply and
install” estimates

undergraund  piplng,

(4) Alterrate  equipment  and  component
selection may affect prices and costs
estimates

(31 Equdvalant Dwiliieg Uit (EDU) @ ot meriure whess are
urit i equivalent. 1o wastownter efffusnt from ome residence
[ EDOU =350 gallens per dry)

ECTHulG Eil‘llhl‘n: IFi:._www.acuﬂuid.cum

Page 2ol 7



C—— ECOfuid

LAKE ALFRED WWTP, LAKE ALFRED, FL

CASE STUDY

When the City of Lake Alfred decided to upgrade their existing | MGD wrickling filters wastewater treatment
plant, they looked at a number of technologies and after an evaluation decided on the USBF process.

As pare of the upgrade, the plant was provided with a new Fantana Integrated Headworks, wiich screens the
influent, washes and dewaters the screenings, removes sand and grit, and deposits washed screenings and griv into
separate bins. From the headweorks, Lhe screened influent flows to equalization tank (which is a reconditioned old
trickling filters tank - trickling filters removed).

S

From the equalization tank, the influent is pumperd into bioresctor modules. The influent first enters the anoxic
mnks (above mght in the forafront) and with the slide gate open; it passes into the ceraton tanks. The sall warer
in the pictures above and below is the treated effluent surface of the USBF siudge blanket filcer, within which
fluidized bed fileration (upflow sludge blanket filcration) takes place. The water is crystal clear 2s can be seen in the
picturas below,

The above right picture shows ralsed sludge filtar blanket approx 8410 inches below clear water surface {the
sludge blanket level was intentionally ralsed by prelonged mfluent pumping).

Lake Alred WWTP, Florjda — 507 Fage  of 2



C———ECOfiuid

LAKE ALFRED WWTP, LAKE ALFRED, FL

CASE STUDY

Filtered clean effiuent at the top of the sludge blanket fiierr overiows s a v-notch overflow trough locaces
under the walkway. There are no moving mechanical parts within the siudge blanket filter/clarifier or the overflow
troughs.

From the overfiow trough the treated effluent flows by gravity
into the Fontina drum microscreen filters. Picture on the right
shows filtered effluent in the backwash well of the rcrofilter
(the microfilter uses filtered effluent behind the filter for its
automatic backwash).

From the effluent storage tank below the microfilters, the treated, filtered effluent is pumped to the existing
chlorinatian.

1" A R— - (T (—

. BDEE | T‘-’h‘i Bob | TSEL i NITR*‘[TE | The plant retrofit and upgrade was completed and

e g | my mgit | mgd i Trig 3 . ) |
—-kina ta1 | 192 T Y Y the plint T.Lute-n:] up in May 2{}[)7..;5.5 |||u$[-.1téif! by
Ti-dun-08 | | 4m | 285 | 373 the analysis of samples tken during the month of
[B-un-08 | 218 | 368 508 20 375 July 2008, che plant is exceeding its design
S L LE ’ - — - = arameters of <10 mg/l for BOD, TS5 and Nitrate
Average | 200 | 279 508 | 33 | 37n  kpSa v 4 , te.

WL COKE 0

_— e ——
THE CiT1 OF LAKE ALFRED
A )

-

- - -0 - v
TEATHENT FRCILITY

Lukg Afficd WWTP. Flarida — 10-08 Page 2l 2



C——EGCOMubd

UerrlLow SLUDGE BLANKET FILTRATION (USBF™)
PROCESS SUMMARY

THE PROCESS

Operation of a USBF™ plant Is simple and sef-regulating. Wastewater enters the anoxlc compartment of the
hloreactor wheve |t mixes with aegivared sludge recyeled from the bottam of the sludge blanket flter, Agitated
and moved. in a plug flow manner, the mixed liquar flows Into the
hioreactor's asrobic comparement. After asration, a stream of the
mixed liguor entars the bottom of che sludge Blanket filter where
- . the eludge floce snd water are .uep.arnn:'i by upfiow sludge blanket

i Tl WU filtratian, After separation, fltered effluent overflows Into a

1A Py \l . collecton trough and is discharged from the systam. To complers
frempil the intarnal gravity clirculation loop, activated sludge collecting at
) T Rmme G the bottom of the sludge blanket filter s recyclad pack into the

Rl L

USEF " EOREACTIR Dloreactor anoxic comgartment

THREE FEATURES THAT INCREASE EFFICIENCY AND REDUCE COSTS

Sludge Blanket Filter

The upflow siudge bipnkep flter inoreduces 3 substantinliy higher specific rate of teparptan than other commanty used separation
i-:'F"1r\|r'||ri': Linflee eonventional chariber= nllluent erters ar the boriorm ape s I||'|W.'H'I|'-' Ac rlip crpig sectinmal 3rea incpeases flie
ufflow volociny decrenies untll the acdvated sludge flocs boeame satiomary dnd this lorm a fltering medin for actvated suidge flewding
chrough: High filerasion eficiency iz achieved and gven parocies with setding velocitier oo low 1o be remeyved by sording alone are. hltered
<l

High Sludge Concentration
Most traditdanal plip:'r:. @paTate at laww ar madlim n|li|r;q_1: concehrations. tyflk .'|'-y 5080 - 3.500 1§|-‘| LISBF™ pracess oy condteit aoperatics
st higher sludge concentrations., gepically 4,000 — 6,003 mgll rasulting [n fonger sludge ago und ncresued biodogicd dfidency,

All Processes Integrated into One Bioreactar

Mol consentans l‘l'.‘Chl"lr.'lllE'HI‘.‘l. CRITY OUE proesied of mitrrledtiomn, dempntfication, clavificuissn and HurlH(- srabillEatien i & aumber ol
dedicated vesenls, By contrass LISEF™ procea incorporites these mocesses inside o compact bloreactor, reducing equipment skze and
liend handiing reqiitremen,

lake A, Fl, | MG2 (5000 o'} WWTF (Faor 0285 MO0 modulugd, Tridkdling Ko plane reorefi

Taid B yateumns . - 9 L] Frommis Ay IT-!I Fagn



G ECONubd

BENEFITS

High Treatment Efficiency Including Biological Mutrient Removal (BNR)
The WUSBF™ process featurcs an Internal ancsic comparmmient for biclogical reduction of nitrogon and phosphorus by nitrification,
deniriflication and luxury upislia' processes respocively.

Alkalinity Recovery & Filamentous Bacteria Control
The Integral denirification provess fadlitates partipl recovery ol allaliviiy durng nitrBoaten. As well, the anusic selector [ sed te cantrol
Mamentous bactaria growth within the system

Mo Primary Clarification
LSBT ™ process does nel require privnary clarification prior to biological treatment. & propar soreoning faciity and for larger plants, gric
ramcal sysem leall that & reguired upatrearn af ths bioreactors.

Hydraulic Flexibility

The dludge blanket Bltar prium ar eovie shape not only allows other treativent processes to take place sround It but it slso facilicatos
superiar hydraulic Maxbility, The procoss eadly sccomimodates high peak flows and -

fiaw ewings 0 @ soll-regulating mamier; the higher thie llew, the higher the shudge
blamliet rises pnd the rger the llootion wres becomes

Moduiar and Flexible Design
Modularity & design allows awners o etage. plant dovefopment Gl eniuros that
plants cun be quickly expanded o and whon grewth demands.

Reduced Operating and Maintenance Requirements :

R - [Tepape o - —_ o " Fkhibi i il (g gelait il B Pmibs S0 Boorr T svl
The compaes ?ulgf.. miniral amouns of meving parts and selle regulating bydraup MR s e Ay eusimire. o
cantribruting to lower dntibcala) e o BO0A

DRCratng ;|r||:| ITAINGERINCS CoSER

Reduced 5ite Requirements

LISBFT™ srpesas Incorparsted nifrificsdan, demjuiffcaten, clrificadan and slutdge
skbilignton into & compact bioreactor which roduces cquipment size and liguid
handling requiremendts and ultmotely leads o s smaller plant foatprint.

Mo Odor

Asrobie conditlons thraughieut the blarsactor and caended eludge ago aiminaza oF

dramatizilly reducs odor, USBF™ plant can be located withls popubited press

without odar concerns; 20wl X007 CPDR LIEET YWV Sail i o estlilmmsia]
[...]
influent fine sereening’ needs to be
provided, and steps such as lifting and
removing the membranes out of the
bloreactor when required for mainte-
nance are disruptive to routine plant
operation. Additionally, membranes
immersed in the bioreactor make
optimization of the biological and the
filtration processes difficult

USBF “emsr

merges efficient biological treatment
system with compact external membranes

No "Special Needs” Screening

Optimized Bialogy (incl. BNR)

Multi-barrier, two stage Filtration (USBF/eMBR)
High Membrane Flux Rate & Reduced Fouling
(lean-in-place (CIP)

Modular & Flexible Design

No Odor

Significantly Reduced Power Cost

Advanced Wastewater Treatment (incl. Membrans Filiration) = YWarer Rouse

The USBF™emer system, which consists of a USBF
™ bioreactor followed by external membranes,
builds on the treatment efficiency of the USBF™
process and utilizes external membranes for final
polishing filtration. The configuration reduces or
eliminates many of the immersed membrane com-
promises. No special pre-treatment is required,
the biological treatment can be optimized for bio-
logical nutrient removal (and include chemical pre-
cipitation if desired), and the membrane energy
input is kept low by the membranes design and by
the fact that the TSS of effluent from the USBF™ is
already less than 10 mg/l. The result is a membrane
quality effluent with significantly improved reliabil
ity, flexibility and simplicity of operation, and
reduced capital and operating costs

FROST @ SULL

i VAN
Packaged Wastewater Treatment
Technology Leadership of the Year Award

ECOfluid sysrems 1nc¢

>

Grvimg Wate New Lije

Residentinl | Induserial | Commmercial | Municipal | Decentralteed

infoRECCAuid.com | wwwECONuld.com | Tak (604) A67-4544



Decentralized Wastewater Treatment

With the technological advances of small plant perfor-
mance and reliability, decentralized plants and water
re-use have now become eminently feasible and eco-
nomically and environmentally advantageous. Smaller
local treatment plants in place of a large central facility
allow for a significant reduction of overall capital cost,
phased construction and the possibility of local water
re-use in dual plumbing or for irrigation and other
non-potable uses.

Traditional centralized solutions require costly collec- No Oder, No Noise, Out of Sight-
tion infrastructure which often represents a major Two Decentralized Treatment Facilicies
portion of the total capital cost. Moreover, the cen-
tralized system does not readily accommodate the
treated effluent reuse.

ECOfluid's Upflow Sludge Blanket Filtration (USBF ™)
process is an innovative technology that is highly
suitable for decentralized treatment applications.
Economical and easy to operate its features include
high secondary treatment efficiency, biological nutrient
removal (BNR), self-regulating hydraulics and very
importantly NO ODOR. The USBF™ process,

followed by sand or membrane filtration and disinfec- @ Givina Watsr New I_iff
] . . w L
tion produces high quality re-usable water at eco- ECOfluid Rmdm“-?ll Sy i1

nomical capital and operating costs. STSTEMS INC Municipal | Decentralized
F: (604) 6674544 | E infofocafluld.com | W: weww ecolluid.com

| =

< $

B !

oy L= H

= | RS

- E 9

5 -

w -

[T —

"L

LISHF WASTFWATER *Ej 3z .%
TREATMENT PLANT % o
= | 3 !

- B

53

o §E

s A H J:..J.

Rl o=



EXTERNAL MEMERANE S¥STEM

g.-r-

R

34

o | — ANFECTIaN———

| E é\ —
LSRR BIDREALTOR

(A1) EXTERNAL MEMBRANE FILTRATION & DISINFECTION

MIGROSCREEN

FILTRATICN CRAVITY FLOW
(R DHEINFECTION

| / -
A

]

lI.

LISBF BIOREACTOR
(A2) GRAVITY FLOW FILTRATION & DISINFECTION
CAND FILTERS PRES-EJWEFL-TN

L

INFLLIENT

=

‘_..

T_!]T_‘
USHF BIOREAUTOR

(A3) PRESSURE FLOW FILTRATION & DISINFECTION

IFLUENT

USBF WWTP CLASS "A" & RECLAIMED WATER OPTIONS

CLASS "A" PARAMETERS CLASS™A' | RECLAIMED
WATER

BOD; mak my /L m il

TS5 10mg /L n 3

FC, madiar. fg {100 ml P 42

EC, any sampla, e T 100m 14 "

TN, mas, mg /L mn A

NITRATE < N, max, mg /L 10 A

TURBITATY, avg, MTU 2 s

[ TURBIOITY, arry sample, N1 5 3 @

ECOfluid




PINODT <

NOLLD313S
NOILYYNOENOD
(48sn)
NOLLYYLTI
L3NNVIE
I9ANTS MOT3dN

NOLVYLTE 3TNV
“Z@u.&auhﬁmh#ﬁi .
— — | - _ _ ; . -
0000! 000! 001 ool 0') 1o 100 1000 () SYFLIWOYDIW

winipraods
~-oadAi2

co|q pai i STIVIILVIA
yoeaq El1212Eq NOWWOD
_ 40 3ZIS
wawdid Juied
ALY 13N

3JeYD) UOIID3|3§ uonesl|i]



£— CCONuid

MARCO SHORES WWTP, MARCO SHORES, FL
CASE STUDY

This 300,000 GPD faclity ar Marco
Shores, FLA emplays LISBF
bioreactors jimmediarely followed by
microsereen fleration: Mo additiongl
fMtration is employed

As illustrated by the operating data
tabulated below, the plant designed
for 10710410 mpfi BOD! TS5 /TM
cansistently delivers very low BOD,
T5%5 and Teatal Nitrogen,

Disinfection in this plant iz by
chierifnation:

OPERATING RESULTS

Dare T55 TSS BOD TH TP Fecal Coliform
Pre-Filter Final Finnl Final Final Flmal EMuent
Effluernt Effluent Effluent Efftuent
{mg/i] [mg/l] [mgdl] [mg/l] [mgll] [CFU/100mI]
Wugust 5, 2003 3 0.8 !
W ugust 6, 2003 28 0.8 [
Wugust 7. 2003 11 [
Wugust | |, 2003 i3 L
Wupuse 12, 2003 4.0 13 |
Pugast 13, 2003 1.6 2.5 a3 3.1 I
Waupust |4, 2003 0.7 [
Puguest |8, 2003 6.3 I
Woupust |9, 2003 659 |
Puguse 20, 2003 Q0.6 |
upust 21, 2003 Il |
August 26, 2003 22 |
Auguse 27, 2003 L4 1é 6.3 2.8 [
August 28, 2003 0B |
ugust 29, 2003 I.6 [
September 8, 1003 16 !
September 9, 2003 5.0 08 |
Sepremper |0, 2003 (1] 22 b0 3.5
Seprember |1, 2003 0.9 i
[Design Parameters 10 ] 10 1o

Tetal Phasphorus was NOT the plant design parameter

Mareg Shores VWWITP. Flarids %07

Page | ol




== ECOfiuld

STRATHMORE WWTP
CASE STUDY
OPERATING RESULTS
Biarsartor | Bloreactar 2

1002 55V MLSS V1 S8V MLSS |
[mﬂl] A [m&’l] [mila] [mlf] Lnj;ﬂ] [mlig]

June 474 5536 as 374 5236 71

July BIO 5131 182 as5i 5419 |59
August 7i2 4485 167 ‘827 45732 182
September 806 4798 71 758 4610 |65
October 780 EVir 204 5B 3766 201

MNovember 214 s009 185 BE7 4749 188

December g4 47TM 94 917 5065 182
'iE?'ﬁ;‘EL'ﬁTnF:rm to chin RIRET SpaEsatar Iy Td-Junn 1l oprrmar "eeperppat] wealt
fipairuting paremprors Mowear DO poduced MISS. ) The rouulk was mmeh ighor fhan cyplesd S5V and
51 it th feal gy mriemela.

WASTE ACTIVATED SLUDGE YIELD

T T WAS | WAS | WAS | WAS WWAS Yield | WAS Yield
2002 (kg WAS [ kg | kg WAS / kg
[miim] | [mud] | Déds] | [kgd] | BODand TSS] BOD]

June 684 56 0.54 303 0.19 037
July 2,954 95,3 0.53 505 0.37 0.75

 August 2578 | 961 | 045 | 432 0,28 0.56
Septamber | 3,347 1116 0.A7 524 (.35 0.69
Oclober 3908 | 1261 038 | 479 0.29 058
Movember | 1,969 B5.6 047 308 0.8 0.38
December | 2,465 79.5 049 390 0.25 0.49
Avnr;\lgg_ 2,758 90.0 0.48 420 027 0.54

Bvaruged et seveh e s IOCIRg Slammann wAphne Ballas Ui YVaaoe Ao meiced Sudge (WASH yinld wes

027 gl (il o cmamnbslentd BOTH snd TS5 o 054 kprkg (hiih] of B0

ALUM CONSUMPTION

10072 Alum | Alum Consomption .
[id] fifkg TP

June 161 114 |
{uty 45 10.7 |
August 3 208 |
Seprember 26| 16.7 |
Ocrober 230 I4.8 |
Movember 87 56
December 205 13.0 |
Average 201 133 |

Al salunon caneampean was 113 s pee kg ()6 gabith of Tol Phaspharss
romevod Thin waould indtcaee thar approsimmcely 80% of she Toml Prasphoro
rwcducrian s By blalogiesl ey ptake

Sermehmera WWTE, AB - %07 Page Zoi l



= ECONuid

STRATHMORE WWTP
CASE STUDY

The Serathmore WWTP was constructed to replace eight extended aeration lagoons. The plant was
designed to process 4,000 nvlday (| MGPD) Avarnge Day Flow, 10,000 m¥/day (2.6. MGPD) Peak Day
Flow and the permit stipulated efffuent of less than 20 mg/l BOD and TS5, less than 5/10 mgfl N-MNH; in
summeriwinter respectively, less than | mgil Total Phosphorus and less than 200 MPN/I0O mi fecal
collform. The plant features included headworks, two LISBF bioreactors, alum storage and dosing and a
Uy disinfection system. Alum solution (49%) was dosed jnte the anoxic compartment of the
hioreactors, Photphorus preciplation and coagulation took place within the bioreactor internal
circulation. Filraton was solely by the USBF clarifiers - thi process did net include efffuant past
fleatlon.

Thee plant was operated in May 2002 by ECOflUd and turned over to the Owner's ofierator in mid june
2002 Seven monchs of the plant operation and performance In 2002 are summarized In the following
summary tables. The results confirm that loaded very eloze to lts design capacity the plant performad
well within the design parametars and bettar,

All data are monthly averages of dally 24 I composite sainiples. Daily doplicste 24 holr compésite
samples were sent to eartified fib for analysis (Lab analysic avallable) Odly the higher results were
recoided.

INFLUENT DATA

200z | Flow | BOD | BOD | TS5 | TS5 | TR | TP | NH: | NH
i) | (mgft] | (kgid] | [mefl] | [kgid] | (mg] | [kgrd] | (mgf] | The/d]

une 3818 | 213 [ 813 | 208 | 794 [ 4l | 157 | 144 | 550
July 3739 | 179 [ 669 | 189 | 707 | Al | 153 | 45 | 542
Augus | 3431 | 226 | 775 | 2B | 748 | 47 | 161 | led | 549
September | 3,335 | 229 | 764 | 221 | 737 | 50 | 167 | (98 | 660
October | 3237 | 255 | 825 | 252 | BI6 | 52 | |68 | 199 | 644
Novemner | 309 | 266 | 822 | 304 | 940 | 55 | [7.0 | 203 [ 627
December | 2969 | 269 | 799 | 251 | 745 | 56 | |66 | 245 | 727
Average | 3374 | 234 | 7Bl | 735 | 784 | 43 | 163 | 18 6l
Design | 4,000 Boo | 0 so0 | 30 100

[6y riseres o TS D ihd TER i plirer gewis reaiibs avarmge berditg was SEe o the (g cussiiny,

EFFLUENT DATA

2002 CBOD | BOD TS5 TP NH; | Total Fecal
[rrgfll | fgh] | [mgd] | [mgf] | [mgfl] | Coli | Cali

June 7 1% 16 0.4 41 1 14 |0
uly 5 7 & 0.5 ol | 27 4
August A 5 7 0.2 02 | 26 14
Septamber | 4 f 8 03 04 17 24
October 4 7 4 04 0, 12 23
MNovember = 4 6 9 0s 0.1 23 13
December | 4 6 9 03 04 19 3
Avernga 5 ¥ ] 04 02 48 16
|_Ign_lﬁ IS Is | <1 [<310 200

ARy nert pecerded daly A e o [iogen s smyed wes = (0 ngl
+  lipfkes of ligh g (] 1) were expariancad by the pling i Sombes

strathmase YV TP, A - 507 Faps otd



C—— EGOuid

LAKE ALFRED WWTP, LAKE ALFRED, FL

CASE STUDY

Pilerea clean effluenr ar the top of the slodgs blanket flter overliows nte a v-noich overliow wougn tocaed
uncer the walkway, There are no moving mechameal pares withun the sludge blanker fileer/clariier o the overllow

LrOtgns.

From the overflow trough the treated effluent fiows by gravity
into the Fontana drum micrascreen filters. Foture on the right
shows filtered effiuent in the backwash well of the micralileer
(the microfilter uses filtered effluent behind the filter for its
autamatic backwash)

From the sffluent storage tank below the microfilters, the traared. filcared effluent 15 pumped o the existing
chlarination.

The plant retralic and upgrade was completed and

the plant stareed up In May 2007, As Ulustrated by
the analysis of samples mken during the month of
|uly 2008, the plapt iz exceeding frs  design

parameters of <|0 mg/| for BOD, T5S and Mivrare

| __ Irdluari — Efflusnt |
. _BoD | BoD HITRATE
Datd T gt N T
i-Juns 08 181 503 agp0
1 ~Jup-08 | 476 XT3
_i8-Jun08 | 318 368 500 375
ZorJun-OE | 545 i 375
[ Average | 250 FET) 5 G | 172

WTL

COME o

_u‘ LUE ung_&

TR THEATRI Ill_ril':_I-LlFT

L3 lg Alred WWTP, Flanida - 10.08



C——CONuld

LAKE ALFRED WWTP, LAKE ALFRED, FL

CASE STUDY

When the City of Lake Alfred decided w upgrade their existng | MGD wickling filters wastewater treatmant
plant, they looked at a number of technologles and after an evaluation decided on the USBF process.

As part of the upgrade, the plant was provided with 3 new Fontana Integrated Headwuorks, which screens the
influent, wasties and dewaters the screenings, remoyes sand and grit, and deposits washed seceenings and griv Into
separate bins. From the headworks, the screener influent flows to equalization mnk {which it 3 recenditioned old
trickling filters tank — trickling filters femoved),

From the equalization tank, the influent is pumped inta bioreactor modules, The influent first enters the anoxic
tanks (above right in the forefront} and with the siide gate open, it passes inte the aermtion tanks, The still watar
in the pictures above and halow is the treated effluent surface of the USBF sludge bianker filer, within which
fluidized bed filtration (upflow siudge blankec filcration) takes place. The water 5 erysml clear as can be seen in the
pictures below,

The above right picture shows ralsed sladge fileer blanker approx B-10 inches below clear water surface (the
siudge blanket level was intentiomally raised by profonged Influent pumplng).

iabon Alired WVUYYTP, Fandgs = 207 =]



BOCWY WA 2007 AGM & CONFEREMCE, PENTICTON, BC
Sun PEAKS UTILITIES WASTEWATER TREATMENT PLANT

7 YEARS OF OPERATIONS
PAFER PRESENTED BY PAT MILLER, MANAGER OF SUN PRAKS UMUITY CORFORATION

Thers are now over 12 USBF planis in opecation in British Columbia. The facilicy at the Sun Peaks Resort s
wiay the largesi (in BC) and, Inswlled in 1999, ong of the earllest. This presentation will outline the plint’s
operating  experignces and operating data, and touch on ihe vesoris' future considerations towards
epvironmeantal sustainabilicy, including water reusa [ud goll course Trrigation and snow making.

HisToRy

Sui Peaks Resort o slwsates at die vase of Tod Mountan approximmately 40 kilometers norilieasi of Kamioops,
il Columbie Tod Mountain, with a sumimit elevation of 2,157 meters was oiiginally developed as o sk
apecation in the early 1560°, 1n 1572, the lormer operator decided o develop a few residential fots and (ormed
A pirvate Otlicy £o operate & sanpke community wates supply and wastewater leaching field that was replaced ii
1987 with a simplie lagoon spstem. While the permit granted a maximum disposal of 230 me/day, discharge was
mtermittent,  af all.

i 1992, the propecty wias puvclinsed by Nippon Cable Company Limibted and the resort’s nama was changed to
aun Peaks, Mippon's strategy for Tod Mountain was @6 upgrade the ski it and wail sysierm and transforim e
AER OO A Maon Toul 58300, destination mountan resort witn all the amenites.

In 1993, the vesart oparatar, Sun Praks Resore Cormparaton complered thie Tod Mountain Master Plan and
enterad inw an agreement with the Frovindhl Governmend to tke e resor fiem a winteo anly ki hill o s
yealr rounu cammuiity thit will eveniially suppore as many as 24000 rasidences ana visitars duning any periog.

aumn Peaks' base development tas been vaplily expanding since 1993, A8 a conseyuence, wastewiial flows ai the
sumn Peaks Urdiinles wresument facility fave been steadily increasing. Sun Pealks Utilives Co. Lid, (kaown as
SPLICLY nas made a number of improvemenis (o Uie mgoan system w keep pace withl the increasing hydaulic
and organic loading. | hese inprovenients ranged [rem suiace Jemnon mixars 1o sub-surface e bubble
diffusion pping,

SIMPLE TO COMPLEX TREATMENT

Alrar the 1998 Chrisgmas penad when the halding Gme i the 6,000 cubic meter agoon diopped w unded 6
days, bun Peaks Ulites decided to ceplace the lagoon with a system thal could deal with the giuwing flevws.
Alrer evaluating a few allernatves, SPUCL decided o go with the Upflow Sludge Blanket Blation (USEE)
system suppliad by Ecofu Systerms e Tie Design/Build contiract was awarded 10 Kaapieeii Construction Lid,
i the tacter parc of July 1999, the constructon began on Auguse 24, 1999 and the plant stivted recelving
wastewater on Novemoes (9, 1999, by Decamoen 15, the ellluens was below 10 mgll BODand 10 mgh Towl
Suspended holids.

PLANT DESIGN

The overall design of the sysiem allowed for {our DIOTEACTONS, 830N CONEAITINE an ANDXIC ZORE, AN Aeralon 70ine
and a clarifier that contained & lloaring sludge bianket that acted as a ilier media chrough which the iinal effluent
was [lltered. [tis the floating sludge blanket na V" shape clapilier thar maxes hanaing of flows that can change
H old within a month and double (rom weekdays to weekand passible,

Year 2001-2002 | 2002-2003 | 2003-2004 | 2004-2005 | 2005-2006 | 2006-2007 |
~ Highest Flew 930 997 [,244 1,206 303 1362
Lowest Flow 35 42 127 157 I86 198

Fage | of &



The decision to go with the LISBF system was based on 3 phased
[...]
phosphorus is reduced by biological phosphorus uptake.

The mechanies of biological phosphorus uptake, known as
"luxury uptake”, is due to exposure of activated sludge to
alternating oxide and anoxicfanaerobic conditions. Under
the conditlons, the cells store more energy In the form of
phasphorus than needed for their survival, If strictly oxide
conditions are malntained during subsequent chrification,
phosphorus s retained by the cells and Is eventually
removed with oxcess sludge. Upflow sludge blanket
clarifiers malntain oxide conditions In the clarifiers and
phoesphorus reduction by biclogical uptake to as low as |
mg!l has been accomplished.

For further phosphorus reductlon phosphorus precipitant
chemicals such as aluminum sulfate, ferrous sulfate or
other salts are used. |ln most domestic wastewater
phosphorus is present in three forms, orthophosphate,
polyphosphate and organic phosphorus. Polyphosphate
and organic phosphorus cannot be readily precipitated but
both are converted to arthophosphate during biologlcal

| Pligriflcabion consueness 70 '-l,g.'i. of J"'.Ll“l\il_r' 1 Cat Oy for mch HE-]- ol
ammonia ceddized {Danitrificatian reactions pr-'.\rh'.r_n 1.57 mgl s Cat )

L PReductlon of | jram of nitregen requliis approsanataly 3 — & gramn of

BOD (ar aguivalent carbon)

Paga 4 al T



| MGD USBF (Urriow suupce Buanxer Fiurraniont) WastewaTer

TrEaTHENT Pran

—— ECOfluid

Genernic Prorosal
. Novemser 2008

weatment, which can. Since the bulk of phosphorus
reduction is accomplished by biological uptake, the small
polishing dosages of metl salt precipitant do not
significantly increase waste sludge production.

in simultanecus chemical precipitation metal salts are
dosed into the anoxic compartment of the USBF
bloreactor. Contnuous sludge internal crculation and
mixing ensure efficient precipitation, coaguladon and
flocculation within the bioreactor with an added benefic of
increased efficiency of the sludge blanket filter.

34

Filtration
Efffuent filation s typically achieved by elther
microfiltration or by membrane filuration.

340 Mirofiltration

Microfiltration takes plice in the gravity-flow-through
drum microfilters. The filters are
equipped with stainless steel
filter medim  having  30-40
microns openings. Biologlcally
treated effluent enters the Inside
of the mierofilcer drum and It is
filtered as it passes through the
filter media. The fileers
constructed  entlrely  from
stainless steel and they are
provided with automatic
backwash using filtered effluent
fram behind the filters. Filtered
out mud s collected In a
containe and periodically
pumped to the sludge haolding
tank.

are

Charsed inatallad rriberofilvar

342 Membrane Filtration

Membrane filration has been widely adopted by the
wastewater treatment industry |n recent years. To date,
predominancly Immersed membranes were used. These
however, come with significant compromises invalving
costs, simplicity, flexibllity, and other. Costly, 'special
requirement influent fine screening' needs to be proavided,
and steps such as Iifting and removing the membranes our
of the bioreactar when requlred for maintenance are
disruptive ta  routine plant  operation,  Additionally,

3 Sesitvached Mirogesn and Phospharis Reductlon Memorandumd

membranes  jmmersed  in the hioreactor make
optimization of the biological and the filtration processes
difficuly.

ECOfuld  membrane  systemn  gets  arcund  the
disadvantages of the immersed membranes by employing
external membrane filiration {eMBR). The configuration
reduces or eliminates many of the Immersed membrane
compromises. No special pre-treatment s required, the
blological treatment can be opumized for biclogical
nutrient removal {and include chemical precipitation If
desired), and the membrane energy input is kept low by
the membranes design and by the fact that the TS5 of the
effluent from the USBF™ sludge blanket filter is already
less than |0 mg/l. The resule is 3 membrane quality effluent,
including glardia and cryprosporidium removal and
wrbidity reducton to 0.1 WNTU, with significantly
improved reliabilicy, flexibility and simplicity of Gperation,

and reduced capital and operating costs.
Exter JJ mismdsriine filtration gystam |aMAR}

-
T

.!l!!lﬂ s

ummm

—

3.5 UV Disinfection

Gravity flow, open channel type system Installed within
concrete channels
is provided. The
system consists of
two duty and two
standby, UY lamp
modules banks,
installed within

two concrete
channels,

Conceta channal imtalled UY disinfection
3.6 Air Management

4 See attaclesd LSEF-=MBR duseription

ECCHluld Syt s, wowweeodluld.com

Page S al7



| MGD USBF (UrrLow siunge Buanker Fruoramnon) YWastewaren

ThrearHonT PoanT

C—— ECOMuld
Geremc Prososad
MNoversen 2008

Air is required far the biclegy in the fine bubble aeration
diffusers, for RAS alrlifit pumps, in the equallzation tanl
coarse bubble diffusers and in the sludge holding tanks for
sludge post-stabilization.

Air to the biclogy is supplied by positive displacement
blowers provided with varable frequency drives (VFD)
and controlled by continuous dissolved oxygen monitors
within the aeration tanks. Three air blowers are provided
for the | MGD plant, two duty each serving 0.5 MGD
module, and ene common standby, Switching to standby
blower requires operator’s manual intervention.

Air for RAS airlift pumps and to the egualization and
sludge holding tanks is provided by independent blowers.
3.7 Waste Sludge Management

Since the age of activated sludge in the bioreactors is in
oxcess of 25 days, less excess sludge b5 generated, it is
stabilized and its dewatering characteristics significantly
imprave. The bioreactors are prnulded with sludge pre-
thickeners located In the aeration
compartments, which  pre-thicken
the sludge to approx 1.5-1.5%
Controlled by timers the pre-
thickened waste sludge [WAS) is
periodically pumped into the sludge
transfer tank.

a6 luclpe pra-thickene:

From the sludge transfer tank, sludge Is transferred to
sludge paost-treatment which may consist of sludge
processing to Class A biosolids, centrifuge dewatering, or
other.
3.8 Electrical, Instrumentation and Controls

The plant is provided with SCADA systems, which
monitor equipment running status and receive data from
transmitting instruments. Typically, the entire process and

operation control and alarm system consists of the
following:

Level switches
Motaor overioad

Integrated Headworks

Equalization Tank Level monitor
Level switch

pH manitor

ECOMiid .‘SIIETI'II- Truc, W.E-iiuiﬁ'.: ol

Temperature monitor
Motor overload
Hour metar
Leak detector
Timer
Motor overload
Leak detector
Motor overload
Leak detactor
Motor overload
Leal detector

EQ Tank Pumps

EQ Tank Mixers
Anoxic Mixers

RAS Pumps efw VFD

Aeration Tank DO monitor

Microfiltars Level switches

Mud Pump Level switch

Membrane Filtration Auto-control  and  report
system

UV Disinfection Intensity monitor
Temperature monitor
Elapsed time meter
Pre-thickener Pumps Motor Overload
24 hour timer
Air Blowers c/wVFD Pressure Indicator
Pressure Reliefl Valve
Pressure Switch
Motor Overload
Hour Meter
Sludge Transfer Pump Motor Overload
Hour Meter
Meoistura deteéctor
Leak detector
Emergency Power Genset
Effluent Flowmeters
MCC

4, Prawt O & M ConsipERATIONS

4.1 Reduced Operating Requirements
The entire system is comprised of simple, well proven and
tried equipment, systems and modules.

Unlike with immersed membranes, the USBF process does
not require "special needs” ultra-fine screening: The
proposed ‘combi' style pretreatment I totally  self-
contalned, fully enclosed headworks system with low

Py 6ol T



| MGD USBF (Urriow suupce Buanker Furpamon) WhasTEwaten

TreaTHenT PLanT

«——ECOfluid

Generic Prorozat
Moveraer 2008

maintenance, optimal throughput and simple, reliable
operation.

Equalization tanks together with the USBF inherent
hydraulic flexibility accommodate flow variations in a self-
regulating manner.

The bicreactors including the sludge blanket filters contain
very limited amount of rotating equipment, and that which
they do are removable and serviceable ‘on the go'.

The USBF sludge blanket filters on their own produce
effluent having TS5 of less than 10 mgil.

Drum microscreen filters (if used for post-biology
fileration) are fully automatic, simple, reliable and well
proven devices requiring minimal operators’ attention, The
one factor that significantly contributes to operating
simplicity and reduces operating and maintenance needs
and costs, Is the all gravity process flow. Pumped ence
fram the equalization tank into the bloreactors, the antire
flow through the process (biology, filtration and UV
disinfection) is by gravicy.

External mambrane filtration (If used far post fiftracion) Is
safe, easy and dry, There is no exposure to chemicals and
sludge, and no cranes are required. The compact design,
minimal amount of moving parts, modularity of
construction, high membrane flux rate. reduced power
consumption, low fouling and ease of maintenance result
in decreased operating and maintenance costs.

The efficiency of the channel type UY disinfection is aided
by the reduced effluent suspended solids count, which also
reduces the UY lamp cleaning requirements.

4.2  Reduced Power Consumption

Electric power consumption including operation of all
equipment of the headworks, the biological treatment
fileration  and UV  disinfection s calculated to be
approximately 2,600 kWhiday, ar 850 kWh/foot-acre,

4.3 Pre-Thickened Waste Activated Sludge

At full design load (| MGD, 220 mg/l BOD and TS5), the
waste sludge generation is caleulated to be approximately
1,000 Ib/day. The sludge will be pre-thickened in the sludge

pre-thickeners and In the sludge transfer tank to above 2%
d.s. The generated sludge velume at full deslgn loading and

at 2% d.s. s estimated to be B00 cuft/day or 6,000 gpd.

4.4  Chemicals
Other than metal salts (aluminum sulfate for example)
used for phosphorus precipitation, and cleaning chemiicals
for UV lamps and external membranes, no chemicals are
used in the process.

4.5 SCADA Control

The plant |s provided with a SCADA
system which menitors and controls
the plant operation, and transmics

data and information 1o remore
lmcations.
L. Bupscer anp Costs ConsiDERATIONS

Based on experience and subject to gualifications below,
the preliminary ‘Order of Magnitude’ cost estimate for a
complete | MGD ‘green field phnt Installation s
summarized in the table below,

(1} Includes  excavation,
drainage etc

(2) Includes MCC and control room, lab, process
and alr blower rooms

(3) All component cost estimates are ‘supply and
install’ estimates

underground  piping,

(4) Alterrate  equipment  and  component
selection may affect prices and costs
estimares

Equivalent Dweling Unit (EDU) B o urkc messure whsrs are
unit is equivalent 1 wastewnter efffuent from ore residence
(| EDU = 250 gallona per day)

== Lymiema lne weawacatingd.cam

Page Ted 7



C——ECOHuld

LAKE ALFRED WWTP, LAKE ALFRED, FL

CASE STUDY

VWhen the City of Lake Alfred decided to upgrade their existing | MGD wickling filters wastewater ueaument
plant, they looked at a number of technologies and after an evaluation decided on the USBF process.

As part of the upgrade, the plant was provided with a new Fontana Integrated Headworks, which screens the
influent, washes and dewaters the screenings, removes sand and grit, and deposits washed screenings and grit into
separate bins. From the headworks, the screened inflluent flows to equalization tank (which is a reconditioned old
trickling filvers tank — trickling filters removed).

From the equalization tank, the influent is pumped into bioreactor modules. The influent first enters the anoxic
tanks (above right in the forefront) and with the slide gate open, it passes into the aeration tanks. The still water
in the pictures above and below is the treated effluent surface of the USBF sludpge blanket filcar, within which
fluidized bed filtration (upflow sludge blanket filtration) takes place. The water is crystal clear as can be seen in the
pictures below,

The above right picture shows raised sludge filtar blanket approx 8-10 inches below clear water surface {the
sludge blanket level was intentionally raised by prelonged influent pumping).

Lake Alred WWTP, Florida - %07 Fage | of 2



C——ECOfiuid

LAKE ALFRED WWTP, LAKE ALFRED, FL

CASE STUDY

Filtered clean effiuent at the top of the sludge blanket fiiter overflows nto a v-notch overflow trough locates
under the walkway. There are no moving mechanical parts within the siudge blanket filter/clarifier or the overflow
troughs.

From the overflow trough the treated effluent flows by grawvity
inta the Fontana drum microscreen filters. Picture on the right
shows filtered effluent in the backwash well of the microfilter
(the microfilter uses filtered effluent behind the filter for its
automatic backwish).

From the effluent storage tank below the microfilters, the treated, filtered effluent is pumped to the existing
chlorination.

Influent = Effiuani ]
- GDDL ] T~‘?$L BOU T“TE i Nl'ﬁ";_T': The plant ratrofit and upgrade was completed and
itla mg' i m mpgiL m i g i , "
hun0s [ 181 | o2 | 505 | 36 | 360 the plant :;uuterl up in May 2007, As illustrated by
11-Jun-0B 4.76 285 1 a7 the analysis of samples taken during the month of
|8-Jun-08 2149 386 508 20 37 July 2008, che plant is exceeding its design
25-Jun-08 | 5.45 50 378 | I
Average 200 | 278 s08 | 33 372 | parameters of <0 mg/| for BOD, T55 and Nitrate.

WELCOKE e

.. e —
THE CIT7 OF LAKE ALFRED
| T ——

THEATHENT FACTL ITY

Lake Affred WWTP, Flarida - 10-08 Page 2662



C=—ECOMuld

UPFLOW SLUDGE BLANKET FILTRATION (UISBF™)

PROCESS SUMMARY

THE PROCESS

Operation of a USBF™ plant s simple and self-regulating. VWastewater enters the anoxic compartment of the
bioreactor where |t mixes with activaced sludge recycléd from the bottam of the siudge blanket filtar, Agitated

= and meved in a plug flow manner, the mixed liguor flows into the
- bioreactor's aerobic comparement. After asration, a stream of the
i mixed liquor enters the bottorn of the sludge blanket filter where
" unr =l ot | the sludge floce and water are separaced by upflow sludge blanket
e 3 sty e filtration. After separation, filtered effluent overflows ino a
A Py \i . collection trough and is discharged from the system. To complete
Al T = the internal gravity circulation loop, activated sludge collecting ar
T T the bottom of the sludge blanket filker is recycled pack into the

LEEF™ EOREACTOR bloreactor anoxic compartrment.

THREE FEATURES THAT INCREASE EFFICIENCY AND REDUCE COSTS

Sludge Blanket Filter

The upfiow sivdge banker filter intreduces 1 substantially higher specific rate of separstan than other commonly used separation
rechnigques. Unlike conventonal clarifiers, influent enters ac the bottom and fows upwards. As ehe cross seconpnl arey increases, the
upfiow volocicy decrenses untll the acthated sludge floce become stationary and thus farm a filtering media for actvated sludge flowing
thraugh. High filtration eficlency iz achioved and evon partcies wich setding velocides too low 1o be romoved by setding alone are fltered

High Sludge Concentration
Maoae traditional plants aperate at low oF medium eludge concentrations, typleally 1500 — 3,500 mgll. USEF™ sraceds by eontrust operates
ot higher sludge concentrations. typically 4,000 - 4000 mg/l rasuldng In fongor sludge age and increased bislogical cifidency,

All Processes Integrated into One Bioreactor

Mot convendoml technolopied carry out processed al merlieaton, depienfication, clarilicaten and didge stblizstion f a nuinber of
dedicated vessoiy, By contrast, USEF™ process incorporntes these processes inside a compatt bioreactor, reducing equipment size and
ligquid handling requirements.

. Trickling Rlear plane reorafi

yetams Imc,

o Lol com N Frocen .u;u.l.;yf_!ﬂl Fags



== ECOuid

BENEFITS

High Treatment Efficiency Including Biological Mutrient Removal (BNR)
The SBF™ pracess features an internal ancxic compartment for biclogical reduction of nitrogen and phosphorus by nitrification,
[...]
Al P ) ' the internal gravity circulation foop, activated sludge collecting at
I TerazarTarois the bottom of the sludge blanket filter is recycled back into the

USEF” BIORSACTOR bioreactor anoxic compartment.

THREE FEATURES THAT INCREASE EFFICIENCY AND REDUCE COSTS

Sludge Blanket Filter

The upflow sludge blanicet filter introduces a substandally higher speciflc rate of separation than other commonly used separation
technlques. Unlike conventional clarifiers, influent enters at the bottom and flows upwards. As the cross sectional area increases, the
upllew velocity decreases uritil the activated sludge flocs become stationary and thus form a filtering media for activated sludge flowing
through. High filtration cfficiency is achleved and even particics with setting velocitics too low to be removed by settling alone arc filtered
out.

High Siudge Concentration
Most traditional plants operare ar low or maedium sludge concentrations. typically 2,500 — 3,500 mgil. UISBF™ process hy contrast oporates
ar higher sludge concentrarions. typically 4.000 — 6,000 mg/l rosulung in Jonger sludge age and increased biglogical efficiency.

Ail Processes Integrated into One Bioreactor

Most conventional technologtes carry out processes of nitrification, denitrification, clariflcation and sludge stabilization in a number of
dedlcated vessels. By contrast, USBF™ process Incorporates these processes Inside a compact bioreactor, reducing equipment size and
liquid handling requirements.

'"““_ T [T T
b Sy Bl

Lake Alfred, Fi. | MGD (4,000 m7id) WW TP (rour 0.25 MGD madules) Trickling teer plant recroiie,

= a4 OIS T I O T T T 8513 g e =



USBF"” - Membrane Filtration (USBF"eMgR)

In recent years, membrane filtration
has been widely adopted by the
wastewater treatment industry pre-
dominantly using immersed hollow
fiber or panel membranes. The
immersed membranes however, come
with significant compromises involv-
ing costs, simplicity, flexibility, and
more. Costly, ‘special requirement
influent fine screening' needs to be
provided, and steps such as lifting and
removing the membranes out of the
bioreactor when required for mainte-
nance are disruptive to routine plant
operation. Additionally, membranes
immersed in the bioreactor make
optimization of the biological and the
filtration processes difficult.

-----

Elll’l’

Hiﬂ

- l'.l ]

USBF" emzr

merges efficient biological treatment
system with compact external membranes

No “Special Needs” Screening

Optimized Biology (incl. BNR)

Multi-barrier, two stage Filtration (USBF/eMBR)
High Membrane Flux Rate & Reduced Fouling
(lean-in-place (CIP)

Modular & Flexible Design

No Odor

Significantly Reduced Power Cost

Advanced Wastewater Treatment (incl. Membrane Filtration) « VWarer Reuse

The USBF ™cmMar system, which consists of a USBF
™ bioreactor followed by external membranes,
builds on the treatment efficiency of the USBF™
process and utilizes external membranes for final
polishing filtration. The configuration reduces or
eliminates many of the immersed membrane com-
promises. No special pre-treatment is required,
the biological treatment can be optimized for bio-
logical nutrient removal (and include chemical pre-
cipitation if desired), and the membrane energy
input is kept low by the membranes design and by
the fact that the TSS of effluent from the USBF™ is
already less than 10 mg/l. The result is a membrane
quality effluent with significantly improved reliabil

ity, flexibility and simplicity of operation, and
reduced capital and operating costs.

FROST & SUl

LIVAN
Packaged Wastewater Treatment
Technology Leadership of the Year Award

ECOfluid sysrems 1nc

Giving Water New Life

Residential | Industrial | Commercial | Municipal | Decontralized

infoBECONid.com | www ECONuid.com | Tak (604) 662-4544




Decentralized Wastewater Treatment

With the technological advances of small plant perfor-
mance and reliability, decentralized plants and water
re-use have now become eminently feasible and eco-
nomically and environmentally advantageous. Smaller
local treatment plants in place of a large central facility
allow for a significant reduction of overall capital cost,
phased construction and the possibility of local water
re-use in dual plumbing or for irrigation and other
non-potable uses.

Traditional centralized solutions require costly collec- No Oder, No Noise, Out of Sight-
tion infrastructure which often represents a major Two Decentralized Treatment Facilities
portion of the total capital cost. Moreover, the cen-
tralized system does not readily accommodate the
treated effluent reuse.

ECOfluid’s Upflow Sludge Blanket Filtration (USBF™)
process is an innovative technology that is highly
suitable for decentralized treatment applications.
Economical and easy to operate its features include
high secondary treatment efficiency, biological nutrient

removal (BNR), self-regulating hydraulics and very
importantly NO ODOR. The USBF™ process,

followed by sand or membrane filtration and disinfec- @ Vs :
tion produces high quality re-usable water at eco- Gwmg Water Nesw L-lff
Y ECOfluid Residential | Industrial | Commercial

nomical capital and operating costs. SYSTEMS INC Municipal | Decentralized
P: (604) 667-4544 | B info@ecofluid.cam | W: www.ecofluid.com

s T

< $

= g

o et h

E g

- g =

E w

e I

g -

wo . B

-

e L

LISEF WASTEWATER 'ﬁ) 3 %
TREATMENT PLANT g &
- I 4 H m
mo

| o ; >

n -E Q

= | 2 2

< |6k

L. e =



EXTERNAL MEMSRAME SYSTEM

L‘ " FILTERED PROBLCT
—T“ —_— Uy DESINFECTION

LISBF BIOREACTOR

EXTERNAL MEMBRANE FILTRATION & DISINFECTION

INFLUENT

MICROSCREEN

INFLUGHY FILTRATION

GRAVITY FLOW
UV DISINFECTION

LSBF BIDREACTOR
(A2) GRAVITY FLOW FILTRATION & DISINFECTION

SANDFILTERS PRESSURE FLOW
i

VT

USEF BIDREACTOR

PRESSURE FLOW FILTRATION & DISINFECTION

INFLUENT

USBF WWTP CLASS "A" & RECLAIMED WATER OPTIONS

CLASS "A" PARAMETERS CLASS"A" | RECLAIMED
WATER

BOU, max mg /L 0 il
TS5 0mg /L 10 5

FC. madian, fc {100 mi 22 2.2
FC, any sampla, fe M 100mi 14 14
TN, max, mg /L 0 NA
NITRATE - N, max, mg [ L 10 NA
TURBIDITY, avy, MTU 2 2

TURBIDITY, any sample, NTU 5 5

g

ECOfluid




PINBOOT

NOILL23T3S
NOLLYYNOENCD
(4asn)
NOLIYY1TI
13NNYIE
394N MOTddN

 NOILYYLTIHOYIIN

NOILVYYLTIIVYLIN
NOILVHINJONYN
SISOWSO IS¥IATY
—4 +4 “ f— ! i +— —
00001 000'| 00/ 00! 0l 10 (00 1000 () SHFLIWOYDIIW

STVIH3LVN
NOWWOD
40 3ZIS
ALY 13N

pues yoeaq

1uawdid juied

5|82 1seak

3JeyD) uond3|3§ uonen|ij



C—— ECOuid

MARCO SHORES WWTP, MARCO SHORES, FL
CASE STUDY

This 300,000 GPD facility act Mareo e T T T
Shores, FLA  employs  LJSBF
bioreactors immediately followea by
microscreen fleration. Mo additional
filtration is employed.

As illustrated by the operating data
tabulater below, the plant designed
for 10F10/10 mgfl BOD! TSS /TN
consistently delivers very low BOD,
T5S and Tetal Mitrogen,

Disinfection in  this plant s by
chiorination.

OPERATING RESULTS

Dare T5S TS558 BCD ™ TP Fecal Coliform
Pre-Filter Final Final Final Final Final Efluent
Effluent Effluent Effluent Effluent
(mg/l] [mg/!] [mg/l] [mg/l] [mgfl] | [CFUI100mI)
Wugust 5, 2003 3 0.8 !
Wugust 6, 2003 28 048 [
Wuguse 7, 2003 A [
Auguse |1, 2003 | 23 2.
Auguse 12, 2003 | 40 3.3 I
Wugust 13, 2003 | 06 2.5 4.2 1. I
Wugust |4, 2003 | a7 [
Pugust |8, 2003 6.3 |
Aaugust |9, 2003 6.9 |
August 20, 2003 0.6 [
Auguse 21, 2003 A i
August 26, 2003 22 |
Auguse 27, 2003 14 3.6 6.3 18 [
August 28, 2003 (0.8 I
Buguse 29, 2003 I.& 1
September B, 2003 16 |
September 9, 2003 5.0 0.8 |
peptember |0, 2003 1.0 12 6.8 3.5
Geptember ||, 2003 0.9 [
Design Parameters 1] ] 1] 10

Total Phosphorus was NOT the plant design parameter

Marce Shores WWTP. Florida - 2-07 Page | of |



= ECOfluid

STRATHMORE WWTP
CASE STUDY
OPERATING RESULTS
Bioreactor | Bioreactar 1_‘_ J
20072 S5V MLSS SV S5V MLSS sVl
(i) | [mg} | [miig] | [mif] | [meA] | [miig]

June 474 | 5536 | 85 74 | 5236 | 7
uly 820 | 53l 162 B51 | 5419 | 159
Augusc 732 4485 167 827 4572 182
September 8064 4798 171 758 4620 |65
Ocrobar 780 E i F 206 758 3766 201
Mavember 914 5009 185 B87 4749 188
December 914 4724 194 917 5065 182

Afmr the phint turn-aver t6 the [ANT CRErEFSE 1 FAIO-June e Aprraror "experimentrd - with
aperating parameners Jowar OO, reduced MLSS, ). The resule was much higher than eypieal S5V and
9 I the fallewing manvls.

WASTE ACTIVATED SLUDGE YIELD

WAS | WAS | WAS | WAS WAS Yield WAS Yield
2002 [kg WAS | kg | kg WAS / kg
[mim] | [m¥d] | [%ds] | [kegfd] | BOD and TSS] BOD]
June 1,684 56.1 0.54 303 0.19 037
July 2,954 95.3 053 505 0.37 075
| August 2978 | 9.1 | 045 [ 432 0.28 0.56
September | 3,347 116 .47 524 0.35 0.69
October 31908 | 1261 0.38 479 0.29 0.58
MNovember | 1,969 65.6 047 308 0.18 0.38
December | 2,465 79.5 0.49 390 0.25 049
Average 2,758 90.0 0.48 420 0.27 0,54

Avoragad evar seven manths snd incheding alumnum wiphare ballar dudge Winite Activaced Shedga (\WAS) ylold was
0.27 kg ({th) of combined BOD snd TSS or 0.54 kefkg {Ibllb) of BOD,

ALUM CONSUMPTION

1002 Alum | Alum Consumption
[/d] [likg TP

June 161 114 [
fjuly 145 10.7 |
August 322 0.8 |
September 26| l6.7 :
October 230 14.8 :
Movember B7 5.6

December 205 13.0 |
Average 20| 13,3 |

Alwm sobaron conmmpoon was F3 lrres por kg (F & gablb) of Tesal Phaspharus
remeved. This weould Indicace thas approcdmacely 80% of die Toml Phosphorus
reduction was By blalogliesl oiry™ uprake

Srrathmara WYWWTPE, AB - 907

Pago T of 2



<= = ECOfiuid

STRATHMORE WWTP

CASE STUDY

The Strathmore WWTP was constructed to replace eight extended aeration lagoons. The plant was
designed to process 4,000 mdiday (| MGFD) Average Day Flow, (0,000 m¥day (1.6 MGPD) Peak Day
Flow and the permit stipulated efffuent of less than 20 mg/l BOD and TSS, less chan 5/10 mgfl N-NHy in
summer/winter respectively, less than | mg/l Total Phosphorus and less than 200 MPN/100 mi fecal
coliform. The plant features included headworks, two USBF biereactors, alum storage and dosing and a
UV disinfection system. Alum solution (49%) was dosed inte the anoxic compartment of the
biereactors. Phosphorus precipitation and coagulation took place within the bioreactor internal

circulation. Filoration was solely by the USBF clarifiers - the procéss did net include sffluent past-
fitration.

The plant was operated in May 2002 by ECOfluld and turned over to the Owner's operator in mid June
2002. Seven months of the plant operation and performance in 2002 are summarized in the following
summary tables. The results confirm that |oaded very close to Its design capacity the plant performed
well wichin the design parameters and betcer,

All data are monthly averages of daily 24 hr composite samples. Daily duplicate 24 hour composite
samples were sent to certified lab for analysis (Lab analysis available). Only the higher results were
recor'ded,

INFLUENT DATA

zmz Flowe BOD BGD TSE T5% TF' TP MH3 NHJ
[md] | [mgh] | [kgfd] | [mgA] | [kgrd] | [mgA] | [kg/d] | [mgfl] | [ke/d]
une 1818 | 213 813 208 794 4.1 1S7 | 144 | 550
uly 3739 | 179 669 189 707 4.1 15.3 145 | 542
AUgUSE 3431 | 226 | 775 218 | 748 47 6.1 160 | 549
September | 3,335 | 229 764 221 737 50 167 | 198 | 660
October | 3,237 | 255 | 825 252 | 8l6 5.2 168 | 199 | 644
November | 3,09 | 266 822 304 | 940 5.5 70 | 203 | 627
December | 2,969 | 269 | 799 | 251 745 56 166 | 245 | 727
Average | 3374 | 234 | 78l 235 | 784 49 163 | 18 6l
Design | 4,000 [ 77| 800 oo | 30 | oo
Tyt o DL anel T5% the plant saven monehs iverag boading wat S6% af O Beign Cipaciry.
EFFLUENT DATA
2000 | CBOD | BOD | Tss TP NH; | Total | Fecal
[mg/l | [mgM | [mgM | [mef] | [meM] | Coli Coli
une 7 12 16 0.4 ol | 14 10
July 5 7 8 0.5 ol | 27 14
August 4 5 7 0.2 0.2 16 |4
September 4 & B 0.3 04 117 24
October | 4 7 14 0.4 0.l 12 23
Movember | 4 & 9 0.5 0.1 3 13
December | 4 6 9 0.3 04 19 3
Average | 5 7 10 oA 02 | 48 16
Design IS IS <1 | <s/10 | 200

Althesh pere peearded daily effiuent Tor! Neragon whon snatyzed was < 18 ngil
o Spikes of high aH (1) were experianced by the plang in Ocrobar.

Strathmore WYWWTP, A8 - %07 Fape b ol



C——ECOfluid

LAKE ALFRED WWTP, LAKE ALFRED, FL

CASE STUDY

Filtered clean effluent at the top of the sludgs blanket fiter overfiows into a v-noich overflow wougn tocaied
under the walkway, There are no moving mechanical pares wichun the sludge blanket filter/clarifier o the overflow

!_r'cmg_i]s..

From the overflow trough the treated efffuent flows by gravity
into the Fontana drum micrescreen filters. Picture on the right
shows filtered effiuent in the backwash well of the microfileer
(the microfilter uses filtered effluent behind the filter for its
automatic backwash)

From the effluent storage tank below the microfilters, the treated, filtered effluent is pumped to the existing
chlorination.

Il Efftuant
L BOD | TS5 BOD TS5 NITRATE | The plant retrafit and upgrade was completed and
oL g gL moll | mgl | moiL | o tar B i :
PR o T =00 36 360 the plant started Up in May 2007. As lllustrated by
“T1Jun-08 78 =5 A7 the analysis of samples mken during the month of
18-Jun-08 218 £ 5:“-' 240 375 July 2008, the plant it exceeding its design
25-Jun-08 | 545 540 iTE _ aeh | J : e 3
Avarags | 750 78 o S R parameters of <10 mg/| for BOD, TSS and Mitrate

oy

e —
THE CITYT (F LAKE ALFRED
R

st B

TE THE&THI HT l-'i[:_h_;-'”-

Lake Alfrad WWTP, Florida - 10-08 Page 3 af2



C——CCONuld

LAKE ALFRED WWTP, LAKE ALFRED, FL

CASE STUDY

When the City of Lake Alfred decided to upgrade their existing | MGD wrickling filters wastewater treatment
plant, they looked at a number of technologies and after an evaluation decided on the USBF process.

— e

As part of the upgrade, the plant was provided with a new Fontana Integrated Headworks, which screens the
influent, washes and dewaters the screenings. removes sand and grit, and deposits washed screenings and grit into
separate bins, Fram the headworks, the screened influent flows to equalization tank {which is a recenditioned old
trickling filters tank — crickling filcers removed).

From the equalization tank, the influent is pumped into bioreactor modules. The influent first enters the anaxic
tanks (above right in the forefront) and with the slide gate open, it passes inte the aeration tanks. The still water
i the pictures above and below is the treated effluent surface of the USBF sludge blanket filter, within which
fluidized bed filtration (upflow sludge blanker filtration) takes place. The water is erystal clear as can be seen in the
pictures below,

The above right picture shows raised sludge filter blanket approx 8-10 inches below clear water surface (the
sludge blanket level was intentionally raised by prolonged influent pumplng).

Lake Adfrad WAWYTP, Flards - 9-07 P



BCWYYWYA 2007 AGM & CONFERENCE, PENTICTON, BC
Sun PEAKS UTILITIES WASTEWATER TREATMEMT PLANT

7 YEARS OF OPERATIONS
PAPER PRESENTED BY PAT MILLER, MANAGER OF SUN PEAKS UTILITY CORPORATION

Thers are now over 2 USBF planis in operation in British Columbia. The facilicy at the Sun Peaks Resort 1s
woday the largest (in BC) and, Installed in 1999, one of the earliest. This presentation will outhne the plint's
operating experiences and operating data, and touch on the vesoris' future considerations towards
environmental sustainability, including water reusa {od goll course lrrigation and snow making,

HISTORY

Sun Peaks Resort is sicdated at the base of Tod Mountain approximately 40 kilometers northeast of Kamioops,
aritsh Columbla. Tod Mountin, with a sumimit elevation of 2,152 meters was originally developed as a sk
operation in the early 1960%, In 1972, the lormer operator decided w develop a few residential lots and formed
A prvate utility vo operate a simple community water supply and wastewater leaching field that was replaced in
I987 with a simple lagoon system. VWhile the permit granted a maximum disposal of 230 mé/day, discharge was
intermittent, o at all,

I 1992, the propecty was purchiased by Nippon Cabilke Company Limited and the resort’s nama was changed o
Sun Peaks, Mippon's strategy tor Tod Mountain was 1o upgrade the ski lit and wail systerm and tansform the